
 

 

TrailMaster Go-Kart 

110 XRX 

PARTS MANUAL 

 



Fig 1                                                       CYLINDER   

 

REF. No. 
Part No. 

DESCRIPTION Q'TY 

1 104301 VALVE,INTAKE 1 

2 104302 VALVE,EXHAUST 1 

3 104310 OIL RETAINER 2 

4 104306 SPRING BASE,OUTER VALVE 2 

5 104304 SPRING,OUTER VALVE 2 

6 104303 SPRING,INNER VALVE 2 

7 104307 VALVE-SPRING RETAINER 2 

8 104308 VALVE COLLET 4 

9 102240 CYLINDER HEAD 1 

10 104130 CAMSHAFT 1 

11 104410 VALVE ROCKER 2 

12 104411 SHAFT,VALVE ROCKER 2 

13 102206 SEAL SPACER,CYLINDER HEAD,R 1 

14 102290 COVER,CYLINDER HEAD,R 1 

15 116101-003 BOLT M6X20 2 

16 102250 SPARK PLUG 1 

17 102222 BOLT,EXHAUST PIPE 2 



 

Fig 2                                 CRANKCASE COVER, R 

 

 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 101401 CRANKCASE COVER,R 1 

2 106308 ADJUSTMENT NUT M8 1 

3 101442 O-wLbD ˒муҎо 1 

4 101441 OIL GAGE 1 

5 106307 BOLT M8 1 

6 106330 TAPPET 1 

7 106309 O-wLbD ˒уҎмΦу 1 

8 106311 C[!¢ ²!b{I9w ˒у 1 

 

  



Fig 3                                 CRANKCASE COVER, L 

 

 
 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 101301 CRANKCASE COVER,L 1 

2 111200 MAGNETO STATOR 1 

3 116101-043 BOLT M6X16 2 

4 116102-004 BOLT M5X16 2 

5 101309 TENSION DISC 1 

6 101316 INSPECTION PLATE 1 1 

7 101312 INSPECTION O-RING 27.4×2.4 1 

8 116102-020 BOLT M6X16 1 

9 101313 INSPECTION O-RING 13.8×2.5 1 

10 101307 INSPECTION PLATE 2 1 

11 101301 BOLT M6X12 4 

 

  



Fig 4                                                CRANKCASE, L 

 

 
 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 104220 ARM,CHAIN TENSIONING 1 

2 104208 ARM PIN,CHAIN TENSIONING 1 

3 104230 ROD,CHAIN TENSIONING 1 

4 104203 ROD SPRING,CHAIN TENSIONING 1 

5 104224 WASHER,SEAL BOLT 1 

6 104223 SEAL BOLT 1 

7 101140 CRANKCASE ASSY.,L 1 

8 105120 DRIVEN SPROCKET,OIL PUMP 1 

9 105102 SPROCKET SHAFT,OIL PUMP 1 

10 116210-002 BEARING 6001 1 

11 116210-005 BEARING 6203 1 

 

  



Fig 5                                              CRANKCASE,R 

 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 101220 CRANKCASE ASSY.,R 1 

2 101121 WASHER, DRAIN PLUG 1 

3 101119 DRAIN PLUG 1 

4 108201 BOLT,SHIFTING POSITION 1 

5 116210-005 BEARING 6203 1 

6 116210-003 BEARING 6201 1 

 

  



Fig 6                                                              PISTON 

 

 
 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 103101 PISTON 1 

2 103110 PISTON RING 1 

3 103105 FIRST RING 1 

4 103104 SECOND RING 1 

5 103103 CIRCLIP, PISTON PIN 1 

 

  



Fig 7                                        CRANKCASE ASSY. 

 
 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 101200 CRANKCASE PART,R 1 

2 101100 CRANKCASE PART,L 1 

3 103200 ROD,CRANK CONNECTING 1 

4 107100 MIANSHAFT 1 

5 107200 COUNTERSHAFT 1 

6 109300 STARTING SHAFT 1 

7 108100 TRANSMISSION DRUM 1 

8 101101 CRANKCASE SEAL,L 1 

9 109313-003 SNAP RING ˒мн 1 

10 109313-002 SHAFT GASKET 1 

11 116108-011 tLb˒млҎмп 2 

12 109308 SEAT,STARTING SPRING 1 

13 109304 STARTING SPRING 1 



 

Fig 8 

 

 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 101205 PIPE CLAMP,VENTILATION 1 

2 101114 PIPE CLAMP,OVER-FLOW 1 

3 116101-013 BOLT M6X65 4 

4 116101-012 BOLT M6X60 2 

5 116101-011 BOLT M6X50 1 

6 116101-002 BOLT M6X14 1 

7 102221 Lwhb ²!{I9w ˒с 1 

 

  



Fig 9 

 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 108210 SHAFT,SHIFTING GEAR 1 

2 108130 GUIDE PLATE 1 

3 108101 SPRING,GUIDE PLATE 1 

4 116108-007 tLb˒уҎмн 2 

 
 

  



Fig 10 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 101130 GEAR OIL FILTER 1 

2 106002 DRIVING GEAR SLEEVE 1 

3 106020 DRIVEN GEAR ASSY. 1 

4 106101 CLUTCH COLLAR 1 

5 106001 DRIVING GEAR 1 

6 116105-009 BOLT M6X22 1 

7 105110 OIL PUMP 1 

8 105103 SHAFT SLEEVE,OIL PUMP SPROCKET 1 

9 105104 SEAL,OIL PUMP 2 

10 116105-008 BOLT M6X16 2 

 

  



Fig 11 

 

 
 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 106200 CLUTCH BODY 1 

2 106102 RETAINING WASHER 1 

3 106112 BUTTERFLY WASHER 1 

4 106111 ROUND NUT 1 

5 106109 SEAL, END CAP 1 

6 106108 END CAP, CLUTCH 1 

7 106104 SNAP RING ˒ мт 1 

 

  



Fig 12 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 116106-001 BOLT M5X12 4 

2 106105 TUBE,OIL FLOW 2 

3 106106 TUBE SPRING,OIL FLOW 1 

4 101403 SEAL SPACER,CRANKCASE COVER,R 1 

5 101401 CRANKCASE COVER,R 1 

6 106130 CAM DISC 1 

7 108230 SHIFTING LEVER 1 

 

  



Fig 13 

 

 
 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 103100 PISTON 1 

2 103102 PISTON PIN 1 

3 103103 CIRCLIP, PISTON PIN 1 

4 116108-007 tLb˒уҎмн 2 

5 101103 STUD A 2 

6 101104 STUD B 2 

 

  



Fig 14 

 
 

 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 104150 TIMING CHAIN 1 

2 102104 {9![ ˒ммΦрҎ˒мпΦтҎмΦр 1 

3 102100 CYLINDER BODY 1 

4 102217-004 BOLT M6X23 1 

5 102108 SEAL SPACER, CYLINDER BODY 1 

6 102107 BUSHING 1 

7 102105 {9![ ˒фҎ˒ммΦтҎмΦр 1 

 

  



Fig 15 

 
 

REF. No. Part No. DESCRIPTION Q'TY 

1 104101 DRIVEN SPROCKET,TIMING 1 

2 102103 {9![ ˒мпΦрҎ˒муΦрҎнΦп 1 

3 102106 .¦{ILbD ˒ммΦр 1 

4 102230 SEAL SPACER, CYLINDER HEAD 1 

5 104206 CHAIN GUIDE ROLLER SHAFT 1 

6 104207 ²!b{I9w ˒уΣ 1 

7 104204 ROLLER,CHAIN TENSIONING 1 

8 116108-011 tLb˒уҎмп 2 

9 10205 ROLLER,CHAIN GUIDING 1 

 

  



Fig 16 

 

 
 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 102202 SEAL SPACER,CYLINDER HEAD COVER 1 

2 102200 CYLINDER HEAD PART 1 

3 102223 BOLT M6X110,CYLINDER HEAD,L 1 

4 102224 ²!{I9w ˒сΣ/¸[Lb59w I9!5Σ[ 1 

5 102217-004 BOLT M6X23 1 

6 102218 ACORN NUT M6 4 

7 102201 CYLINDER HEAD COVER 1 

8 102219 /htt9w ²!{I9w ˒с 1 

9 102221 Lwhb ²!{I9w ˒с 3 

10 104102 TIMING BOLT M5X12 3 

 

  



Fig 17 

 

 
 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 102207 VALVE COVER 2 

2 102208 O-RING, VALVE COVER 2 

3 102203 COVER,CYLINDER HEAD,L 1 

4 102204 SEAL SPACER,CYLINDER HEAD,L 1 

 

  



Fig 18 

 

 
 

REF. No. Part No. DESCRIPTION Q'TY 

1 101105 SEAL PAN 1 

2 101106 O-wLbD ˒млтҎнΣ{9![ tLb 1 

3 101124 O-wLbD ˒рΦуҎмΦфΣ{9![ tLb .h[¢ 2 

4 116106-002 BOLT M6X16 2 

5 104202 GUIDE PLATE,CHAIN 1 

6 104201 TENSIONING PLATE,CHAIN 1 

 

  



Fig 19 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 108240 
hL[ {9![˒ммΦсҎ˒нпҎмлΣ 

SELECTOR SHAFT 
1 

2 107230 hL[ {9![˒нфҎ˒мтҎрΣ/h¦b¢9w{I!C¢ 1 

3 116101-001 BOLT M6X12 1 

4 109240 DRIVING CHAIN 1 

5 109210 DRIVING SPROKET 1 

6 109250 
hL[ {9![ ˒олҎ˒муΦфҎрΣ 

DRIVING SPROKET 
1 

7 113200 GEAR INDICATOR 1 

8 113206 SWITCH PLATE 1 

 

  



Fig 20 

 
REF. No. Part No. DESCRIPTION Q'TY 

1 116101-011 BOLT M6X50 4 

2 112000 STARTER MOTOR 1 

3 116108-007 tLb˒уҎмн 2 

4 111100 ROTOR 1 

5 101304 SEAL SPACER,CRANKCASE COVER,L 1 

6 116102-013 BOLT M6X65 1 

7 116101-007 BOLT M6X32 1 

8 116101-006 BOLT M6X28 1 

9 101300 CRANKCASE COVER,L 1 

10 103208 NUT M10 1 

 

  



Fig 21 

 

 
 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 118001 PLATE,IDLER GEAR 1 

2 118002 IDLER GEAR 1 

3 118003 SHAFT,IDLER GEAR 1 

4 118004 SHAFT SLEEVE,ODLER GEAR 1 

 

  



Fig 22 

 

 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 121001 GB5783 M6X25 4 

2 121002 CARBURETOR TUBE #67 1 

3 121003 PAPER WASHER,CARBURETOR TUBE 1 

4 121004 BAKELITE MAT,CARBURETOR TUBE 1 

5 121005 O-RING,BAKELITE MAT 1 
 

  



Fig 23 

 

 

 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 121006 GB5787 M6X252 2 

2 121007 REAR COVER,L 1 

 

  



Fig 24                                             FRAME GROUP 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 8.070.054 C.B.C.BARCAGE.(R.S.B) 2 

2 6.060.300 C.B.C.CUSTOM CROSS BARTOP.FR(R.S.B) 1 

3 8.070.055 C.B.C.CUSTOM J-BAR.LSIDE(R.S.B) 1 

4 8.080.078 C.B.C.CUSTOM CROSS BARTOP.RR(R.S.B) 1 

5 57100-110G FRAME COMP.(R.S.B) 1 

6 6.000.189 FOAM RADDING-1 2 

7 GB5787 M8X50 BOLT M8x1.25x50 14 

8 8.070.056 C.B.C.CUSTOM J-BAR.RSIDE(R.S.B) 1 

9 8.010.047 R- WASHER 20 



10 D.фо ˒с {twLbD ²!{I9w ˒с 8 

11 6.100.319 FOAM RADDING-4 2 

12 GB6177  M6 NUT M6 12 

13 GB6187  M8 NUT M8 8 

14 7.020.045 RUBBER FOOLPLAIE 4 

15 GB6170 M8 NUT M8 2 

16 GB5789 M8X16 BOLT M8x1.25x16 2 

17 6.000.136 HORN.L 1 

18 7.010.017 TUBE SEAT 25 6 

19 6.000.135 HORN.H 1 

20 60120-110G THROTTLE CABLE COMP. 1 

21 60110-110G CHOKE CABLE COMP. 1 

22 6.000.319 FOAM RADDING-2 2 

23 7.110.018 TUBE SEAT 28 2 

24 7.010.006 STEERINGSHAFT BUSH 1 

25 6.000.320 BIKINI TOP 1 

26 7.020.111 FOAM PADDING-3 2 

30 6.131.172 FRONT FENDER BRACKET,L 1 

31 6.130.172 FRONT FENDER BRACKET,R 1 

32 6.132.172 REAR FENDER BRACKET.L 1 

33 6.133.172 REAR FENDER BRACKET,R 1 

34 6.001.074 FENDER 4 

35 GB5789 M6X16 BLOT M6X16 12 

36 GB5789 M6X14 BLOT M6X14 8 

37 4.100.034 HANGLE,GEAR LEVER 1 

38 40001-110G GEAR LEVER 1 

39 GB5789-M8X30 BOLT M8X30 1 

40 GB5789 BOLT M10X1.25X40 1 

41 6.000.235 KNUCKLE BEARING,R 1 

42 GB6187  M10X1.25 NUT M10X1.25 1 

43 GB6170 M10*1.5 NUT M10X1.5 1 

44 58110-110G REVERSE ROD 1 

45 9.700.518 wh¦b5 tLb˒р·му 1 

46 9.500.130 /h¢¢9w tLb˒мΦр·ол 1 

47 7.010.003 BUSHING,PLASTIC 2 

48 52310-110G REVERSE ARM 1 

49 9.708.145 FLANGE BOLT M8x1.25x145 1 

51 6.300.111 REFLECTOR 1 

52 GB97 C[!¢ ²!{I9w˒р 1 

53 61700500000010005 NUT M5 1 



Fig 25                              STEERING SHAFT ASSY 

 

REF. No. Part No. DESCRIPTION Q'TY 

1 7.010.056 STEERING BOLT COVER 1 

2 GB6187 M6 LOCKING NUT M6 9 

3 7.020.057 STEERING WHEEL 1 

4 2.000.056 STEERING-SHAFT 1 

5 GB5783 M6X16 BOLT M6 x16 3 

6 40100-80G STEERING ASSY. 1 

7 8.000.002 TIE ROD ASSY 2 


